N\ FCC Part 15.247 DA 00-705_Test Report

Appendix A
RF Test Data for BT V4.1 (Conducted Measurement)

Product Name: bluetooth headset
Trade Mark: N/A
Test Model: M66
FCC ID: 2AM6S-M66

Temperature 23.2°C Humidity 52%

Test Engineer WC Wang Configurations BT

1.20 dB Bandwidth

Test Mode Test Channel EBW[MHZ] Limit{MHZz] Verdict
DH5 2402 1.034 PASS
DH5 2441 1.035 --- PASS
DH5 2480 1.030 PASS

2DH5 2402 1.289 PASS
2DH5 2441 1.291 --- PASS
2DH5 2480 1.292 PASS
3DH5 2402 1.306 PASS
3DH5 2441 1.297 --- PASS
3DH5 2480 1.300 PASS
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Agilent Spectrum Analyzer - Occupied BW
i RL RF

20 dB Bandwidth_DH5_2402

{ S0 AC SENSE:PULSE] ALIGN AUTO 01:4:51PMDec 14,2017 | _ |
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.402164 GHz
Ref Offset 7.01 dB
10a3ian ___Ref 20.00 dBm -2.1925 dBm
og |
oo 1 Center Freq||
o.oo 2.402000000 GHz
-10.0 —F‘/ﬂ, _/-r\f“-f"\'\/—\& “"\.,\,.\/_\
-20.0
-30.0 ﬁ \‘\
400 \\ /fJ \\
-50.0 <
-50.0
-70.0
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Qccupied Bandwidth Total Power 7.60 dBm
894.40 kHz Freqoftse
Transmit Freq Error 2.651 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.034 MHz x dB -20.00 dB
MSG STATUS

Agilent Spectrum Analyzer - Occupied BW
i RL RF

20 dB Bandwidth_DH5_2441

{ S0%  AC SENSE:PULSE ALIGH AUTO 01:52:05 PMDec 14, 2017
Icenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:»111
¥IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.441014 GHz
Ref Offset 7.01 dB
10aBiay ___Ref 20.00 dBm -2.1611 dBm
og
00 L1 Center Freq||
0.00 2.441000000 GHz
-10.0 - M
200 P A
-30.0 ﬁ \‘\
-40.0 /f \'.\
-50.0 \r\"ﬂ \"/‘J
-60.0
-70.0
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #VEBW 100 kHz Sweep 2.133ms 200,000 kHz
[Aut M
Occupied Bandwidth Total Power 7.76 dBm — an
893.25 kHz Freqoftse
Transmit Freq Error 2.837 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.035 MHz x dB -20.00 dB
MSG STATUS
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RL RF S0 AC

Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_ DH5_2480

M3G

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

STATUS

20 dB Bandwidth_2DH5_2402

SENSEPULEE]

! SEMEEPULSE ALIGN AUTO 01:53:42 PMDec 14, 2017
ICenter Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1/1
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.480164 GHz
Ref Offset7.01 dB
10 dB/div_ Ref 20.00 dBm -2.1751 dBm
og |
100 1 Center Freq||
0.00 ’ 2.480000000 GHz
-10.0 ,,N/" ﬁ\ﬂ\f\
Bl
-30.0 r/__\/ /\/ \_’\ \\
-40.0 \m‘f e q \q/fv
500
500
700
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 7.61 dBm
892.90 kHz Freqoftset
Transmit Freq Error 1.708 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.030 MHz x dB -20.00 dB

{ | ALIGHN AUTO 01:56:04 PMDec 14, 2017
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held:»111
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.402164 GHz
Ref Offset 7.01 dB
10aBian ___Ref 20.00 dBm -4.4634 dBm
og
oo 1| Center Freq||
000 \/A 2.402000000 GHz
100 v ]
200 ey RN
-30.0
-40.0 / \
L —rn ™
-50.0
-50.0
-70.0
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 5.52 dBm
1.1722 MHz Freqoffect
Transmit Freq Error -1.671 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.289 MHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
i RL RF S0 AC

20 dB Bandwidth_2DH5_2441

M3G

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

STATUS

20 dB Bandwidth_2DH5_2480

! SEMEEPULSE ALIGN AUTO 01:58:19 PMDec 14, 2017
ICenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1/1
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.441162 GHz
Ref Offset7.01 dB
10 dB/div_ Ref 20.00 dBm -4.0508 dBm
og
00 1| Center Freq||
0.0 m’\ 2.441000000 GHz
100 o T
0 /_/_ _‘-/—v/_‘-"—‘ r—v\_\
-30.0
500
-50.0
-70.0
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 5.99 dBm
1.1733 MHz Freqoftset
Transmit Freq Error -1.827 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.291 MHz x dB -20.00 dB

1 SENSEPULSE ALIGN AUTO 01:59:55 PMDec 14, 2017
Icenter Freq 2.480000000 GHz Center Freq: 2480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.480162 GHz
Ref Offset 7.01 dB
1Lo dBldiv Ref 20.00 dBm -4.2410 dBm
og
oo 1| Center Freq||
o.oo . 2.480000000 GHz
100 - A e\ —
-20.0 /f L w\\
-30.0
R v x—ﬂ*/ \ P
-50.0
-50.0
-70.0
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 5.83 dBm
1.1731 MHz Freqoffse
Transmit Freq Error -1.996 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.292 MHz x dB -20.00 dB
MSG STATUS
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RL

Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_3DH5_2402

M3G

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

STATUS

20 dB Bandwidth_3DH5_2441

SENSEPULEE]

{ RF S0n  AC SENSE:PULSE] ALIGNAUTO 0202:15PMDec 14,2017 [ _ |
ICenter Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1/1
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.402168 GHz
Ref Offset7.01 dB
10 dB/div_ Ref 20.00 dBm -4.5749 dBm
og
00 1| Center Freq||
200 ¢ 2402000000 GHz
10 A "'\/\J\w
-20.0 A
-30.0 //\ \\\
R S S
500
-50.0
-70.0
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 5.41 dBm
1.1822 MHz Freqoftset
Transmit Freq Error 1.957 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.306 MHz x dB -20.00 dB

{ | ALIGHN AUTO 02:04:35 PMDec 14, 2017
Icenter Freq 2.441000000 GHz Center Freq: 2441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.441162 GHz
Ref Offset 7.01 dB
10aBian ___Ref 20.00 dBm -3.3650 dBm
og
oo 1| Center Freq||
a0 ’M\A 2.441000000 GHz
100 RALEEN
-20.0 / AN \
-30.0
A0 / \ww
-50.0
-50.0
-70.0
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 5.86 dBm
1.1845 MHz Freqoffect
Transmit Freq Error 1.536 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.297 MHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_3DH5_2480

M3G

STATUS

i RL RF S0 AC SEMEEPULSE ALIGN AUTO 02:06:08 PMDec 14, 2017
ICenter Freq 2.480000000 GHz Center Freq: 2.450000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.48016 GHz
Ref Offset7.01 dB
10dBiaiv__Ref 20.00 dBm -3.5448 dBm
og
o 1| Center Freq||
0.00 ’ 2.480000000 GHz
100 Muﬂ’\/\-/\\
200 / /j\/ N\u\, \
300
00 ey v,u/ \ R
500
500
700
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200,000 kiz
Auto Man
Occupied Bandwidth Total Power 5.78 dBm
1.1857 MHz Freq Offset
Transmit Freq Error 988 Hz OBW Power 99.00 % OHz
x dB Bandwidth 1.300 MHz x dB -20.00 dB
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2.Conducted Peak Output Power

Test Mode Test Channel Power[dBm] Limit[dBm] Verdict
DH5 2402 0.271 21 PASS
DH5 2441 0.403 21 PASS
DH5 2480 0.182 21 PASS
2DH5 2402 -0.611 21 PASS
2DH5 2441 -0.424 21 PASS
2DH5 2480 -0.562 21 PASS
3DH5 2402 -0.476 21 PASS
3DH5 2441 -0.231 21 PASS
3DH5 2480 -0.392 21 PASS
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Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_DH5_ 2402

i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 01:50:25 PMDec 14, 2017 F
ICenter Freq 2.402000000 GHz | Avg Type: Log-Pur TRACE[1 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
ot Ofrect 701 dB Mkr1 2.401 806 875 GHZ|| ~ AutoTune
10dBiilv  Ref 20,00 dBm 0.271 dBm
Log
Center Freq
00 2.402000000 GHz
.1
000 ———— ]
e [ StartFreq
100 2.399500000 GHz
e Stop Freq
2.404500000 GHz
-30.0
400 CF Step
' 500.000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_DH5_2441
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 01:52:38 PMDec 14, 2017 F
ICenter Freq 2.441000000 GHz | Avg Type: Log-Pur TRACE[1 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
ot Ofrect 701 dB Mkr1 2.440 956 875 GHZ|| ~ AutoTune
10dBiilv  Ref 20,00 dBm 0.403 dBm
Log
Center Freq
00 2.441000000 GHz
1
000 . ——]
| ] I StartFreq
100 2.438500000 GHz
=0 Stop Freq
2.443500000 GHz
-300
0 CF Step
' 500.000 kHz
Auto Man
-500
D Freq Offset
0Hz
-70.0
Center 2441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G

STATUS
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Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_DH5 2480

i RL RF o0& AC SEMEEPULSE ALIGHN AUTO 01:54:16 PMDec 14, 2017
ICenter Freq 2.480000000 GHz Avg Type: Log-Pur mAE[l23455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| M ekt
IFGain:Low #atten: 30 dB verfP PP PP P
Auto Tune
et Offeot 701 dB Mkr1 2.479 910 000 GHz
10 aBidiv  Ref 20.00 dBm 0.182 dBm
Log
Center Freq
0o 2.430000000 GHz
’1
0.00 — e
| [ StartFreq
100 2.477500000 GHz
e Stop Freq
2.482500000 GHz
-30.0
400 CF Step
' 500.000 kHz
Auto Man
-50.0
00 Freq Offset
0 Hz
=700
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_2DH5_ 2402
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 01:56:37 PMDec 14, 2017
ICenter Freq 2.402000000 GHz | Avg Type: Log-Pur w3456 |  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
ot Ofrect 701 dB Mkr1 2.402 063 750 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm -0.611 dBm
Log
Center Freq
oo 2.402000000 GHz
‘1
000 pE——
[ ————— StartFreq
P il | 2:399500000 GHz
=0 Stop Freq
2.404500000 GHz
-30.0
400 CF Step
' 500.000 kHz
Auto Man
-50.0
D Freq Offset
0Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G

STATUS
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Conducted Peak Output Power_2DH5 2441

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 01:58:53 PMDec 14, 2017

ICenter Freq 2.441000000 GHz Avg Type: Log-Pur mAE[l23455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| M ekt
IFGain:Low #atten: 30 dB verfP PP PP P
Auto Tune
et Offeot 701 dB Mkr1 2.441 203 750 GHz
10 aBidiv  Ref 20.00 dBm -0.424 dBm
Log
Center Freq
0o 2.441000000 GHz
.1
0.oo o —— ]
| o= | StartFreq
00 — | ]| 243500000 cHz
e Stop Freq
2.443500000 GHz
300
400 CF Step
) 500.000 kHz|
Auto Man
500
00 Freq Offset
0 Hz
700
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Conducted Peak Output Power_2DH5_ 2480
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 02:00:28 PMDec 14, 2017
ICenter Freq 2.480000000 GHz | Avg Type: Log-Pur W[5 |  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  #Atten: 30 dB verfP PPPPP
Auto Tune
et Offeot 701 B Mkr1 2.479 748 375 GHz
10 dBidiv  Ref 20.00 dBm -0.562 dBm
Log
Center Freq
o 2.480000000 GHz,
1
0.oo — ¢
[y R StartFreq
I ol | 2477500000 cHz
=0 Stop Freq
2.482500000 GHz,
-nn
400 CF Step
' 500.000 kHz
Auto Man
500
D Freq Offset
0Hz
700
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
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Conducted Peak Output Power_3DH5 2402

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 02:02:49 PMDec 14, 2017

|ICenter Freq 2.402000000 GHz Avg Type: Log-Pwr TRECE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| 1M ekt
IFGain:Low #Atten: 30 dB perfP PPP PR
Ref Offset 7.01 dB Mkr1 2.401 836 875 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -0.476 dBm
Log
Center Freq
0o 2.402000000 GHz
.1
0.00 ——
ey [ ——— StartFreq
-100 — ~~| 2:399500000 GHz
0 StopFreq
2.404500000 GHz
-30.0
-40.0 CF Step
) 500.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Conducted Peak Output Power_3DH5_ 2441

Agilent Spectrum Analyzer - Swept SA
| RL RF S0Q  AC SEMSEPULEE] ALIGMN AUTO 02:05:08 PMDeac 14, 2017

|ICenter Freq 2.441000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10110 TYPE| M ekffihk
IFGain:Low  #Atten: 30 dB pETFFRFRF
Ref Offset 7.01 dB Mkr1 2.440 820 625 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -0.231 dBm
Log
Center Freq
00 2.441000000 GHz
.1
0.oo — —
=] T StartFreq
400 — | 2438500000 cHz
e Stop Freq
2.443500000 GHz
-300
-40.0 CF Step
' 500.000 kHz
Auto Man
-500
-60.0 Freq Offset
0Hz
-70.0
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
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Conducted Peak Output Power_3DH5 2480

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 02:06:41 PMDec 14, 2017

|ICenter Freq 2.480000000 GHz Avg Type: Log-Pwr TRECE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10 TYPE| 1M ekt
IFGain:Low #Atten: 30 dB perfP PPP PR
Ref Offset 7.01 dB Mkr1 2.480 003 125 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -0.392 dBm
Log
Center Freq
0o 2.480000000 GHz
1
0.00 Sa— e —
o= T | StartFreq
-100 il ™| 2477500000 GHz
0 StopFreq
2.482500000 GHz
-30.0
-40.0 CF Step
) 500.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G STATUS
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3.Carrier Frequency Separation

Test Mode Test Channel ResultfMHz] LimitfMHz] | Verdict
DH5 2402 1.195 0.69 PASS
DH5 2441 1.188 0.69 PASS
DH5 2480 0.968 0.69 PASS

2DH5 2402 1.006 0.86 PASS
2DH5 2441 1.122 0.86 PASS
2DH5 2480 0.992 0.86 PASS
3DH5 2402 0.912 0.87 PASS
3DH5 2441 1.122 0.86 PASS
3DH5 2480 1.314 0.87 PASS
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Carrier Frequency Separation_DH5 2402

Agilent Spectrum Analyzer - Swept SA

i FRL RF S0 AC SENSE:PULSE ALIGH AUTO 02:08:29 PMDec 14, 2017
|Center Freq 2.402500000 GHz Avg Type: Log-Pwr TacE[l23ase |  Freauency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGainlow  #Atten:30 dB perfP PPP PP
et 7015 AMKr1 1.195 00 MHz|| ~ AuteTune
10dBiciy_Ref 20.00 dBm 0.491 dB
100 01 A2 CenterFreq
0.00 o 2.402500000 GHz
T | gl g, I
onold {WJN v MVW‘W'\ MW BALNY
e StartFreq
08 2.401500000 GHz
-40.0
500
00 Stop Freq
2.403500000 GHz
700
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
m--———
2 I | 240195776GHz|  4286dBm| [ [ ]
sl [ I I B I Freq Offset
4 0 Hz
|
¢
7
s
o
10 I
11
4
MSG STATUS

Carrier Frequency Separation_DH5 2441

H ALIGH AUTO 02:09:21 PMDec 14, 2017
|Center Freq 2.441500000 GHz RAvg Type: RMS TacE[l23as5e |  Freauency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  #Atten: 30 dB CeT|P PP PP E
et 7015 AMKr1 1.188 MHzZ Auto Tune
10dBiciy_Ref 20.00 dBm 0.162 dB
|
100 .1 A2 CenterFreq
0.00 2.441500000 GHz
A\Q\; ] TV ™A
0.0 /J‘J‘fv NM‘\Y‘_ HWMW %
. )/V‘IMM % ""‘u\,vw
StartFreq
08 2.440500000 GHz
-400
-50.0
00 Stop Freq
2.442500000 GHz
-70.0
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTIOM WALUE & m Man
m--———
2 | 2440852GHz|  0602dBm| [ | ]
sl I B B Freq Offset
=
|
70
s Il
s Il
10 I
11 N
£

STATUS

=
@
[n]




\\ FCC Part 15.247 DA 00-705_Test Report

Carrier Frequency Separation_DH5 2480

Agilent Spectrum Analyzer - Swepl SA
il RL RF 508 SEMSE:PLLSE ALIGN AUTO 02:09:39 PMDec 14, 2017

|Center Freq 2. 479500000 GHz | #Avg Type: RMS TRAE[L 23456 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:Low  #Atten: 30 dB cer|P PRP PP
Ref Offset 7.01 dB AMkr1 968 kHz AutoTune
10 dBiciv Ref 20.00 dBm 0.148 dB
|
10.0 .1 A2 CenterFreq
0.00 2.479500000 GHz
RS
00 Ll Z"w-\l ] e T
200 WM
StartFreq
0o 2.478500000 GHz
400
00
500 Stop Freq
2.480500000 GHz
700
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKF| MODE TRC SCL FUNCTION | FUNCTIONwIDTH FUNCTION VALUE  ~ Auto Man
m--———
i F |
3 - _— Freq Offset
g - 0 Hz
¢
7
s
o
10 I
11
4
MSG STATUS

Carrier Frequency Separation_2DH5 2402

il RL S0Q SEMSE:PULEE] ALIGH AUTO 02:11:33 PMDec 14, 2017

|Center Freq 2 402500000 GHz #Avg Type: RMS TRACEf 234586 Frequency
PNO: Wide —»— 1'ig:Free Run Avg[Hold: 10/10 TPE M bk
IFGain:Low #Atten: 30 dB pETPPPPPF
AMKF 1.006 MHZ Auto Tune

Ref Offset7.01 dB
10 gBIdiv Ref 20.00 dBm 0.464 dB

100

CenterFreq

1A2
0.00 m‘ 2.402500000 GHz
00 famaznas WMM% I e e i hs o I

-200

StartFreq
00 2.401500000 GHz
-40.0
500
00 Stop Freq
2.403500000 GHz
-70.0
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUMCTION FUMCTION WD TH FUMCTION WALLUE A m Man
m--———
| 2402166GHz|  2443dBm| [ [ ]
S S R Freq Offset
0Hz

OO~ LN

A a s

STATUS

=
@
[n]
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Carrier Frequency Separation_2DH5 2441

Agilent Spectrum Analyzer - Swepl SA

il RL RF S0Q SEMSE:PULEE] ALIGH AUTO 02:14:23 PMDec 14, 2017

|[Center Freq 2. 441500000 GHz | #Avg Type: RMS TRACE[1 2345 8 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:iLow  #Atten: 30 dB verPPPPPP
e OMeot701 dB AMKr1 1.122 MHzZ Auto Tune
10 gBIdiv Ref 20.00 dBm 2.603 dB
100 1A2 CenterFreq
0.00 w_}v 1”\&..“,\ 2441500000 GHz
400 N e 1 Sl A(Q\NJWWWW er-ww‘r\lviﬂﬂ\f‘(m s o]
0 StartFreq
=500 2.440500000 GHz
400
=00
00 Stop Freq
2442500000 GHz
700
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
m--———
2 I
3 - _— FreqOffset
|
¢ Il
7
s
o
10 I
11
4
MSG STATUS

Carrier Frequency Separation_2DH5_2480

ALIGH AUTO

il RL S0Q

02:14:47 PMDec 14, 2017

[center Freq 2 479500000 GHz #Avg Type: RMS WaE[i23e56| requency
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Carrier Frequency Separation_3DH5_2402

Agilent Spectrum Analyzer - Swepl SA

il RL RF S0Q SEMSE:PULEE] ALIGH AUTO 02:17:50 PMDec 14, 2017

|[Center Freq 2. 402500000 GHz | #Avg Type: RMS TRACE[1 2345 8 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:iLow  #Atten: 30 dB verPPPPPP
Ref Offset 7.01 dB AMkr1 912 kHz AdtoTune
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100 1A2 CenterFreq
0.00 ) W\) 2.402500000 GHz
0.0 e WWM Ax%—-mmvn' vMM\'W [ L y
0 StartFreq
=500 2401500000 GHz
400
0D
00 Stop Freq
2.403500000 GHz
700
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
m--———
2 I | 2402178GHz[  2138dBm[ [ 0000 @000 |
3 - S O R FreqOffset
g - 0Hz
¢ Il
7
s
o
10 I
11
4
MSG STATUS

Carrier Frequency Separation_3DH5_2441
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Carrier Frequency Separation_3DH5_2480

Agilent Spectrum Analyzer - Swepl SA
il RL RF 508 SEMSE:PLLSE ALIGN AUTO 02:27:11 PMDec 14, 2017

|[Center Freq 2. 479500000 GHz | #Avg Type: RMS TRACE[1 2345 8 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:iLow  #Atten: 30 dB verPPPPPP
e OMeot701 dB AMKkr1 1.314 MHzZ Auto Tune
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4.Dwell Time

Test

Test

Burst

Total

Mode Channel Width[ms/hop/ch] Hops[hop*ch] e L) | Vereies
DH5 2402 2.87 106.7 0.306 04 PASS
DH5 2441 2.87 106.7 0.306 0.4 PASS
DH5 2480 2.87 106.7 0.306 04 PASS
2DH5 2402 2.88 106.7 0.307 04 PASS
2DH5 2441 2.88 106.7 0.307 0.4 PASS
2DH5 2480 2.88 106.7 0.307 04 PASS
3DH5 2402 2.88 106.7 0.307 0.4 PASS
3DH5 2441 2.88 106.7 0.307 0.4 PASS
3DH5 2480 2.88 106.7 0.307 04 PASS
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Dwell Time_DH5_ 2402

Agilent Spectrum Analyzer - Swept SA

i FRL RF S0 AC SEMNSEPULSE ALIGN AT 01;50:11 PMDec 14, 2017
|\Center Freq 2.402000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE(] 2 3456 Frequency
PNO: Fast —»— 1rig: Video THPE [

IFGain:Low #Atten: 30 dB CerlP PPPFF
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1gdBialv_Ref 20.00 dBm 0.45 dB
0.0 Center Freq
000 1A2 2.402000000 GHz

-10.0 }T 5 -]
A0 StartFreq
08 2.402000000 GHz
-40.0 I —

-50.0
2.402000000 GHz
70.0
Center 2402000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz
I MKR MODE TRC SCL Y FUMCTIOM FUNCTION WIDTH FUNCTIOM WALUE - m Man
m-n———
| F | | 2530ms] .

Freq Offset
0 Hz

2
3
4
5
6
7
8
9
0
1

1
1
3

STATUS

=
@
(o]

Dwell Time_DH5_2441

Agilent Spectrum Analyzer - Swept 5A

i RL RF 0% AC SEMSE:PLLSE ALIGNAUTO 01:52:25 PMDec 14, 2017
|Center Freq 2.441000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
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Dwell Time_DH5_ 2480

Agilent Spectrum Analyzer Swept SA

i RL S0g AC SENSE:PLLSE ALIGN AUTO 01:54:02 PMDec 14, 2017
I‘Center Freq 2 480000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|] 2 3458 Frequency
PNO: Fast —»— Trig: Video TPE |k
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Dwell Time_2DH5_2402

Agilent Spectrum Analyzer - Swept SA
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Dwell Time_2DH5_2441

Agilent Spectrum Analyzer Swept SA

i RL S0g AC SENSE:PLLSE ALIGN AUTO 01:58:39 PMDec 14, 2017
I‘Center Freq 2 441000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|] 2 3456 Frequency
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Dwell Time_2DH5_2480

Agilent Spectrum Analyzer - Swept SA

SO%  AC

ALIGN AUTO 02:00:14 PMDec 14, 2017

|Center Freq 2.480000000 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE|L 2345 & Frequency
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Dwell Time_3DH5_2402

Agilent Spectrum Analyzer - Swept SA

i RL RF S0@ A SEMSEPULEE ALIGN AUTO 02:02:35 PMDec 14, 2017
||cente|- Freq 2.402000000 GHz | Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|] 23456 Frequency
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Dwell Time_3DH5_2441

Agilent Spectrum Analyzer Swepl SA

i RL o0 % SENSE:PLLSE ALIGN AUTO 02:04:54 PMDec 14, 2017
I‘Center Freq 2 44100[][]00 GHz Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE(] 2 3456 Frequency
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Dwell Time_3DH5_ 2480

Agilent Spectrum Analyzer Swept SA

i RL S0q AC SENSE:PLLSE ALIGN AUTO 02:06:27 PMDec 14, 2017
I‘Center Freq 2 480000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|] 2 3458 Frequency
PNO: Fast —»— Trig: Video TPE |k
IFGain:Low #Atten: 30 dB cerfF PPPPP
AMKr 2.879 ms Auto Tune
10gBidiv_Ref 20.00 dBm -0.13 dB
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5.Hopping Channel Number

Test Mode Test Channel Number of Hopping Channel[N] Limit[N] | Verdict
DH5 2402 79 >=15 [ PASS
2DH5 2402 79 >=15 | PASS

3DH5 2402 79 >=15 [ PASS
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Hopping Channel Number_DH5 2402

Agilent Spectrum Analyzer Swept SA

il RL SEMSE:PULSE ALIGH AUTO 02:10:56 PMCec 14, 2017
|ICenter Freq 2 441750000 GHz | #Avg Type: RMS TRAE[12345 6 Frequency
PNO: Fast —— T1rig:Free Run Avg|Held: 10110 TvRE(M
IFGain:Low  #Atten: 30 dB pETIF FPPFF
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Hopping Channel Number_2DH5_ 2402

Agilent Spectrum Analyzer - Swepl SA

] RL RF o0 Q SEMSEPULEE ALIGH BUTO 02:17:13 PMDec 14, 2017 F
|Center Freq 2. 441750000 GHz \ #Avg Type: RMS TACE[1 23456 requency
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Hopping Channel Number_3DH5 2402

Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SENSE:PULSE] ALIGN AUTO 02:22:17 PMDec 14, 2017

|[Center Freq 2.441750000 GHz #Avg Type: RMS W[l 2aq5e | reduency
PNO: Fast —— Ttig:Free Run Avg[Hoeld: 10110 TrPE |11 Wik
IFGainLow  #Atten: 30 dB perlP FRPFE
o OMeot7 01 dB AMKr1 77.968 MHZ Auto Tune
10 dBidiv Ref 20.00 dBm 1.475 dB
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| MKF| MODE TR SCL % ¥ FUNCTION | FUNCTIONWIDTH FNCTONVALLE & [Ruie Man
A2 [ [ fl(AY  T77968MHz|(AY  1475dB] |
2 | 2402192GHz|  2952dBm| |
3 I Freq Offset
. 0Hz
6
7
g
9
10
11 [ e e e S R
4 >

=
W
o
]
b
=
]




N\ FCC Part 15.247 DA 00-705_Test Report

6.Band-edge for RF Conducted Emissions

I P B T
DH5 2402 On -0.265 -50.594 -20.27 PASS
DH5 2402 Off -0.091 -51.308 -20.09 PASS
DH5 2480 On -0.150 -49.730 -20.15 PASS
DH5 2480 Off -0.122 -50.202 -20.12 PASS
2DH5 2402 On -1.608 -50.764 -21.61 PASS
2DH5 2402 Off -1.519 -51.319 -21.52 PASS
2DH5 2480 On -1.644 -49.889 -21.64 PASS
2DH5 2480 Off -1.643 -50.175 -21.64 PASS
3DH5 2402 On -1.708 -50.611 -21.71 PASS
3DH5 2402 Off -1.664 -51.591 -21.66 PASS
3DH5 2480 On -1.576 -49.889 -21.58 PASS
3DH5 2480 Off -1.521 -50.594 -21.52 PASS
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Band-edge for RF Conducted Emissions_ DH5 2402 _Hopping On

Agilent Spectrum Analyzer - Swept SA
] RL RF S0@ A SENSE:RULEE ALIGN AUTO 02:09:03 PMDec 14, 2017

llcenter Freq 2.400000000 GHz | #Avg Type: RMS macE[ 23455  Frequency
PNO: Fast —»— Trig:Free Run Avg[Hold: 10110 TPE | ik
IFGainiLow  WAtten: 30 dB verfP PPPPP
T Ofreet 701 dB Mkrd 2.370 765 0 GHz]| ~ AutoTune
10 gBidi Ref 20.00 dBm -50.594 dBm
0o <>| Center Freq
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A AT AT |
20 LR AR AR AR Ty
' , StartFreq
500 | 2.370000000 GHz,
-40.0 |;4 3 |
-50.0 P IR ) MY TP T |
b - StopFreq
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Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER MODE| TRC SCL ® Y FUMCTIOM FUMCTIOM WIDTH FUNCTION WALUE m Man
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Pl N | | f[  24000000GHz|  53054dBm| |
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| ]
6
7
g
9
10
11 I I I R R R I
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Band-edge for RF Conducted Emissions_DH5_2402_Hopping Off

Agilent Spectrum Analyzer - Swept SA
] RL RF S0 AC SEMSE:PLLEE ALIGN ALTD 01:50:329 PMDec 14, 2017 Frequency

[Center Freq 2.357000000 GHz | . #Avg Type: RMS TRACE[12345 6
PNO: Fast —»— Trig:Free Run Avg[Hold: 1010 TPE | ik
IFGainLow  HAtten:30 dB ver|P PPPF P
o Offect .01 dB Mkrd 2.370 101 GHZ Auto Tune
19 dBidiv_Ref 20.00 dBm -51.308 dBm
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0.00 n 2357000000 GHz
-10.0 |
-200 -20.09 L;m
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¢ 3 | el '
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Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 9.067 ms (8001 pts) 9.400000 MHz
MKR| MODE TRC| SCL * ¥ FUMCTIOM FUMCTION WIDTH FUNCTIOM VALUE =~ m Man
(N[ [f]  2402167GHz| 0091dBm| [ [ ]
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Band-edge for RF Conducted Emissions_ DH5 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA
] RL RF a0 & SEMSE:PLLEE ALIGN ALTD 02:10:13 PMDec 14, 2017

Icenter Freq 2. 483500000 GHz | #fwg Type: RMS MACE[T23455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekl
IFGain:Low #Atten: 30 dB verfP PPPPP
o Ofreet 701 dB Mkré 2.495 162 5 GHz Auto Tune
10 gBldiv Ref 20.00 dBm -49.730 dBm
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oo fMARAARARA AR ARARA AR AARAN ,
R A T
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0 | (2 ¢ = '
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M3G STATUS
Band-edge for RF Conducted Emissions_DH5 2480_Hopping Off
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGHN AUTO 01:54:30 PMDec 14, 2017 F
[Center Freq 2. 489000000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainLow  HAtten:30 dB oer|F PPPF P
o Ofreet701 dB MKr4 2.495 363 50 GHz|| ~ AutoTune
10 dBiciv__Ref 20.00 dBm -50.202 dBm
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. Mg Ay eryntd BTNV FTE Y R NIRRT R, StopFreq
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Band-edge for RF Conducted Emissions_2DH5 2402 _Hopping On

Agilent Spectrum Analyzer, - Swept SA
] RL RF a0 & SEMSE:PLLEE ALIGN ALTD 02:12:47 PMDec 14, 2017

Icenter Freq 2. 400000000 GHz | #fwg Type: RMS MACE[T23455| | redUency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekl
IFGain:Low #Atten: 30 dB verfP PPPPP
o Ofreet 701 dB Mkrd 2.387 280 0 GHZ][ ~ AutoTune
19dBidiy_Ref 20.00 dBm -50.764 dBm
0o | Center Freq
0.00 2.400000000 GHz
00 MWNWNMW\JWM ,
- =21 fi1 dfm|
ne ‘ StartFreq
300 J 2.370000000 GHz
-40.0 4
00 " . A.(ﬁ ,QP I
00 ) T ) Stop Freq
' 2.430000000 GHz
-70.0
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
1 III--_—_
[ f]  24000000GHz[ &3262dBm| | [ ]
[f[  23900000GHz[ 52439dBm|[ [ | | Freq Offset
_—_ 0 Hz
5 I R
6
7
]
9
10
1 - [ [ [ ]
<
MSG STATUS
Band-edge for RF Conducted Emissions_2DH5 2402 _Hopping Off
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGHN AUTO 01:56:52 PMDec 14, 2017 F
[Center Freq 2. 357000000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainLow  HAtten:30 dB oer|F PPPF P
o Ofreet701 dB Mkr4 2.328 718 GHZ Auto Tune
10cBiay_Ref 20.00 dBm -51.319 dBm
o 3 Center Freq
0.00 2.357000000 GHz
-10.0 [f\
- =21 482
oo l StartFreq
=500 ] 2310000000 GHz
-40.0 4 3 P I —
500 PR b n ikl T ™ OO T ...<\ ol
oo L " Ny y g ol s A A ol B ool iy stop Freq
' 2.404000000 GHz
-70.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.067 ms (8001 pts) 9.400000 MHz|
MKR| MODE TRC| SCL FUMCTION FUMCTIOM WIDTH FUNCTION VALUE m Man
1 III--_—_
III [ f[  2400000GHz| 52748dBm| | | |
[f[ 2390000GHz| 54283dBm|[ [ [ | Freq Offset
_—_ 0 Hz
- ]

MSG STATUS
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Band-edge for RF Conducted Emissions_2DH5 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA

] RL RF a0 @ SEMSE:PLLEE ALIGN ALTD 02:16:00 PMDec 14, 2017 F
Icenter Freq 2. 483500000 GHz | #fwg Type: RMS MeCE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekl
IFGain:Low #atten: 30 dB verjP PPPPP
o Ofreet 701 dB Mkrd 2.493 640 0 GHZ][ ~ AutoTune
19dBidiy_Ref 20.00 dBm -49.889 dBm
0o 1 Center Freq
0.00 2483500000 GHz
00 WW%WAMMWNWM ,
- =21 fid dfm|
ne l StartFreq
=00 H“ 2453500000 GHz
-40.0 t 4
2 ¢ |
41D [T PP N T e i TR
00 StopFreq
' 2513500000 GHz
-70.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR MODE| TRC SCL FUMCTIOM FUMCTIOM WIDTH FUMCTION VaLUE - m Man
1 III-- 2, 465 027 5 GHz -1 644 Bm| [ 0000 00|
[ f | 2.483 500 0 GHz S536MdBm[ [ 0000 0000000
[f[  25000000GHz| 53088dBm| [ | | Freq Offset
2.4936400 GHz 49889dBm| [ 00 00000000 ] 0 Hz
5 I R
6
7
]
9
10
1 - [ [ [ ]
<
M3G STATUS
Band-edge for RF Conducted Emissions_2DH5 2480 _Hopping Off
Agilent Spectrum Analyzer - Swept SA
] RL RF s0Q SEMSE.PLLSE ALIGN ALTO 02:00:42 PMDec 14, 2017 F
[Center Freq 2. 489000000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainiLow  WAtten:30 dB oerfP PPPPP
o Ofreet701 dB MKr4 2.498 809 25 GHz|| ~ AutoTune
10 dBiciv__Ref 20.00 dBm -50.175 dBm
oo i Center Freq
0.00 2.489000000 GHz
-10.0 /M\ ]
200 / \ -2 B4 dAm,
[ \ StartFreq

-30.0 2.478000000 GH
-400 NJ HV” 4 72
-50.0 ,’.j \ 2 ’ :

NPT P A AR AN A A St P bt s o o i StopFreq

600

2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (8001 pts) 2.200000 MHz|
MKR MODE| TRC 5CL FUMCTION FUMCTIOM WIDTH FUNCTION VaLUE m Man
1 III--_——
III | f1  248350000GHz| 54467dBm| | | ]
| £  250000000GHz| £4067d¢Bm| | | @@ | Freq Offset
| f1  249880925GHz| 504765dBm| | | 00| 0 Hz
I A N I I
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Band-edge for RF Conducted Emissions_3DH5 2402 _Hopping On

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 02:19:03 PMDec 14, 2017

ICenter Freq 2.400000000 GHz | #Avg Type: RMS Wacsl23456( reduency
PNO: Fast ~—»— Trig: Free Run Avg[Hold: 10110 TvPE gﬂ‘P'P"P'P"j'
DET

IFGain:Low #Atten: 30 dB

Mkrd 2.379 787 6 GHz]| ~ AutoTune

Ref Offset 7.01 dB

10 gBldiv Ref 20.00 dBm -50.611 dBm

100 i Center Freq
0.0 2.400000000 GHz
100 [WWW%WwWWWM

e , LR StartFreq
=00 2370000000 GHz
-40.0 ‘4 3 \A

0.0 P AT T P M A L A

ol o T StopFreq
m'u 2430000000 GHz

Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz,
Auto Man

MKR MODE| TRC) SCL kS A FUMCTION FUNCTION wWIDTH FUNCTION VALUE &) |
@l N | [f[  24070425GHz[  -1.708 dBm|
Al N[ [f]  24000000GHz|  -63.394 dBm]
fl N[ [ f|  2.3900000GHz|  53.001 dBm] Freq Offset
0Hz
I I
6 [ E—
7 I R
8 [ E—
9 [
10 I A
11 [ |

M3G STATUS

Band-edge for RF Conducted Emissions_3DH5_2402_Hopping Off

Agilent Spectrum Analyzer - Swept SA
] RL RF S0Q  AC SEMSEPULEE ALIGN AUTO 02:03:03 PMDec 14, 2017

|[Center Freq 2.357000000 GHz | #hug Type: RMS TRACE[12345 6 Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 10110 T\[;EE gﬂ\v’;‘o‘n’:ﬂ‘m

IFGain:Low HAtten: 30 dB

o OTest 701 dB Mkr4 2.389 266 GHzZ Auto Tune
0B _Ref 20.00 dBm -51.591 dBm
oo 1 Center Freq
0.0 ﬂ 2.357000000 GHz
100 L 1
w0 = RR‘ StartFreq
=500 ] 2310000000 GHz
-400 # 000000 |
L a2
500 Ltk e Ll o L ok P o o *54. S dd
NPT EEU ERREL S BT PP e M gt A Mt A ¥ p i stopFreq
2.404000000 GHz
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.067 ms (8001 pts) 9.400000 MHz
MER MODE| TRC SCL ks Y FUMCTION FUMCTION WIDTH FUMCTION WVALLUE m Man
(0 N | [f| 2402167 GHz|  1684dBm| | | |
2N
Freq Offset
0Hz

MSG STATUS
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Band-edge for RF Conducted Emissions_3DH5 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA

] RL RF a0 @ SENSE:PULEE ALIGHN AUTO 02:21:03 PMDec 14, 2017 F
Icenter Freq 2. 483500000 GHz | #fwg Type: RMS MeCE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekl
IFGain:Low #Atten: 30 dB verfP PPPPP
o Ofreet 701 dB Mkrd 2.497 997 5 GHz[ ~ AutoTune
19dBidiy_Ref 20.00 dBm -49.889 dBm
0o 1 Center Freq
0.00 2.483500000 GHz
iy Yotpds Mﬂl ,
-200 21 57 dfm|
I StartFreq
300 u 2.453500000 GHz
-40.0 4
2 . 3 |
400 LINY ey, TR VTP NI T v —
00 ) StopFreq
' 2513500000 GHz
-70.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
1 III-- 2. 457 055 0 GHz -1 576 E=T I N
| f | 24835000 GHz 63321dBm| [ [ ]
| £  25000000GHz| B52703dBm|[ [ [ | Freq Offset
2,497 997 5 GHz 49889dBm| [ 00 00000000 ] 0 Hz
5 I B
6
7
8
g
10
1 I I I B
<
M3G STATUS
Band-edge for RF Conducted Emissions_3DH5_2480_Hopping Off
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGHN AUTO 02:06:55 PMDec 14, 2017 F
[Center Freq 2. 489000000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainLow  HAtten:30 dB oer|F PPPF P
o Ofreet701 dB Mkrd 2.499 084 25 GHz Auto Tune
10cBiay_Ref 20.00 dBm -50.594 dBm
o 1 Center Freq
0.00 2.489000000 GHz
-10.0 ’fﬂ‘k" ]
200 / \ 24 50 dAm,
[ \ StartFreq

-30.0 2.478000000 GH
-400 “""J m 43] 72
-50.0 J \ 2 ’

LR O A PSPUT SIS N S PRRUAP IV T ST YFT S PO AR BT YT S PO, PO Stop Freq

600

2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (8001 pts) 2.200000 MHz|
MKR MODE| TRC 5CL FUMCTION FUMCTIOM WIDTH FUNCTION VaLUE m Man
1 III--_——
III | f1  248350000GHz| 64442dBm| | | ]
| £  250000000GHz| £3638dBm| | | 00| Freq Offset
| f1  249008425GHz| 50594dBm| | | 00000 | 0 Hz
I A N I I
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7.RF Conducted Spurious Emissions

Testiode | TESt, | Slatre | StonFre | REW | VBW oy g [%”%%:ﬂ L v
DH5 2402 30 25000 100 300 -0.325 | -45.404 | <-20.325 | PASS
DH5 2441 30 25000 100 300 0.07 -46.035 | <-19.93 [ PASS
DH5 2480 30 25000 100 300 -0.105 | -45.755 | <-20.105 | PASS
2DH5 2402 30 25000 100 300 -1.823 | -45.944 | <-21.823 | PASS
2DH5 2441 30 25000 100 300 -1.31 -45.155 | <-21.31 | PASS
2DH5 2480 30 25000 100 300 -1.549 | -45.495 | <-21.549 | PASS
3DH5 2402 30 25000 100 300 -1.649 | -45.308 [ <-21.649 | PASS
3DH5 2441 30 25000 100 300 -2.094 | -44.770 | <-22.094 | PASS
3DH5 2480 30 25000 100 300 -1.422 | -45.203 | <-21.422 | PASS
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RF Conducted Spurious Emissions_DH5_ 2402

Agilent Spectrum Analyzer - Swept SA

il RL RF So0G Al SENSE:PULSE ALIGN AUTO 01:50:51 PMDec 14, 2017
ICenter Freq 2.402000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PHO: Wide —»~ 1rig:Free Run Avg|Held: 10/10 TYPE |I¥] Yokt
IFGain:Low #Atten: 30 dB DeTfP PPPPEP
Ref Offsot 7.01 dB Mkr1 2.402 174 75 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -0.325 dBm
fLog
Center Freq
100 2.402000000 GHz
‘1
0.oo y
//f’ \ StartFreq
100 2.401000000 GHz
B _r"M.JJI‘ \M"\_ -20.33 dmfl
20 o ] StopFreq

/ﬂ \ 2.403000000 GHz
-30.0 ¥
[, MV/A \\\ Ao CF Step

00 i i 200.000 kHz
Auto Man
500
00 Freq Offset
0Hz
700
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA
i RL RF S0Q AC SENSE:PULEE] ALIGN AUTO 01:51:04 PMDec 14, 2017

ICenter Freq 12.515000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— Ttig:Free Run Avg|Held: 210 TVPE LAMM
DET.

IFGain:Low #Atten: 30 dB

Auto Tune
Ref Offset 7.01 dB Mkr2 18.433 GHz
10 dBidiv  Ref 20.00 dBm -45.404 dBm
fLog
Center Freq
0.0 12515000000 GHz
1
Q.00
StartFreq
100 30.000000 MHz
-20.33 dBm|
=0 1 Stop Freq
25000000000 GHz
-30.0
a0 5 CF Step
. 2.497000000 GHz
Auto Man
o0 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG STATUS
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RF Conducted Spurious Emissions_DH5 2441

Agilent Spectrum Analyzer - Swept SA

| RL RF SR AC SEMSEPULSE ALIGNAUTO  |01:52:49 PMDec 14, 2017 F
[Center Freq 2.441000000 GHz #Avg Type: RMS TRACE[1 2545 € requency
PNO: Wide —— 1rig: Free Run Avg|Hold: 10/10 TYPE|IM] Ykicht

IFGain:Low #Atten: 30 dB P PRRERP

Auto T
Ref Offset 7.01 dB Mkr1 2.441 155 50 GHz uto Tune

10 dBidiv ~ Ref 20.00 dBm 0.070 dBm
Log
Center Freq
10.0 2.441000000 GHz
.1
000 o =
/ \\ StartFreq
100 2.440000000 GHz
/,-m’ff MM

-19.93 dBm|

0 o = Stop Freq

// \“\ 2.442000000 GHz
-30.0 N'/J" \L\
A M, CF Step

-400 ol o

200.000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.441000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

il RL RF 500 AC SENSE:PULSE ALIGH AUTO 01:53:02 PMDec 14, 2017 F
Icenter Freq 12.515000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —»~ 1tig:Free Run Avg|Hold: 2M0 THPE |IM Wbttt
IFGainlow  #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 23.455 GHz
10 dBidiv  Ref 20.00 dBm -46.035 dBm
fLog
CenterFreq
0o 12.515000000 GHz
1
0.00 {
StartFreq
0o 30.000000 MHz
-19.93 dBm|
it Stop Freq
25.000000000 GHz
-300
400 5 — CF Step
2.497000000 GHz
Auto Man
K
. Freq Offset
0Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG STATUS




N\ FCC Part 15.247 DA 00-705_Test Report

RF Conducted Spurious Emissions_DH5_ 2480

Agilent Spectrum Analyzer - Swept SA

|l RL RF S0%  AC SENSE:PULESE] ALIGN AUTO 01:54:42 PMDec 14, 2017
ICenter Freq 2.480000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB cerlP FRFPRP
Ref Offset 7.01 dB MKr1 2.480 162 50 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -0.105 dBm
Log
CenterFreq
100 2.480000000 GHz
.1
0.00 .5 ]
/f’ \\\ StartFreq
100 2.479000000 GHz
L ) |
JM N\-‘M’M -20.11 dEm|
0 o ~ Stop Freq

/ \J‘\\m 2.481000000 GHz
-30.0 r’,/_[ \
400 WL‘F"} N.Ww CF Step

200.000 kHz
Auto Man
-A0.0
00 Freq Offset
0Hz
=700
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Agilent Spectrum Analyzer - Swept SA
il RL RF 500 AC SENSE:PULSE ALIGH AUTO 01:54:55 PMDec 14, 2017 F
Icenter Freq 12.515000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —»~ 1tig:Free Run Avg|Hold: 2M0 THPE |IM Wbttt
IFGainlow  #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 24.451 GHz
10 dBidiv  Ref 20.00 dBm -45.755 dBm
fLog
Center Freq
0o 12515000000 GHz
1
[on
StartFreq
400 30.000000 MHz
-20.11 dBm|
it Stop Freq
25.000000000 GHz
-30.0
400 CF Step
'7- 2.497000000 GHz
Auto Man
00 Freq Offset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG STATUS
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RF Conducted Spurious Emissions_2DH5_ 2402

Agilent Spectrum Analyzer - Swept SA

|l RL RF S0%  AC SENSE:PULESE] ALIGN AUTO 01:57:04 PMDec 14, 2017
ICenter Freq 2.402000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB perfP PPPPP
Ref Offset 7.01 dB MKkr1 2.402 164 50 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -1.823 dBm
Log
Center Freq
10 2.402000000 GHz
1 [r————————————
0.0o M
ey \ StartFreq
100 IR okl R 2.401000000 GHz

=200 f{‘ \\

~ —tazem Stop Freq
/J \ 2.403000000 GHz

-30.0 NJ{“ \\ﬁ
100 bemapeamd Menriing, CF Step
' 200.000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Agilent Spectrum Analyzer - Swept SA
il RL RF 500 AC SENSE:PULSE ALIGH AUTO 01:57:17 PMDec 14, 2017 F
Icenter Freq 12.515000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —»~ 1tig:Free Run Avg|Hold: 2M0 THPE |IM Wbttt
IFGainlow  #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 23.077 GHz
10 dBidiv  Ref 20.00 dBm -45.944 dBm
fLog
Center Freq
ol 12515000000 GHz
0.no 1
StartFreq
400 30.000000 MHz
200 —ts2Em Stop Freq
25.000000000 GHz
-30.0
-40.0 57— CF Step
’ 2.497000000 GHz
Auto Man
- WWWWW
00 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG STATUS




\ FCC Part 15.247 DA 00-705_Test Report

RF Conducted Spurious Emissions_2DH5 2441

Agilent Spectrum Analyzer - Swept SA

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

|l RL RF S0%  AC SENSE:PULESE] ALIGN AUTO 01:59:04 PMDec 14, 2017
ICenter Freq 2.441000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten; 30 dB perfP PPPPP
Ref Offset 7.01 dB Mkr1 2.440 842 50 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -1.310 dBm
Log
Center Freq
10 2.441000000 GHz
1
v MW%
StartFreq
10 et ey, 2440000000 GHz
Pal N
200 // l\'\ 139 a5y
Stop Freq
/ \ 2.442000000 GHz
-30.0 F}(J' “\m
00 e g CF Step
' 200.000 kHz
Auto Man
-50.0
-60.0 Freq Offset
0Hz
-70.0
Center 2.441000 GHz Span 2.000 MHz

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

il RL RF 500 AC SENSE:PULSE ALIGH AUTO 01:59:17 PMDec 14, 2017 F
Icenter Freq 12.515000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —»~ 1tig:Free Run Avg|Hold: 2M0 THPE |IM Wbttt
IFGainlow  #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 24.529 GHz
10 dBidiv  Ref 20.00 dBm -45.155 dBm
fLog
CenterFreq
oo 12515000000 GHz
oo 1
StartFreq
o 30.000000 MHz
it e Stop Freq
25.,000000000 GHz
200
400 CF Step
2.497000000 GHz
Auto Man
500 .
o0 Freq Offset
0Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG STATUS
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RF Conducted Spurious Emissions_2DH5_ 2480

Agilent Spectrum Analyzer - Swept SA

|l RL RF Soq  AaC SENSE:PULESE] ALIGN AUTO 02:00:54 PMDec 14, 2017
|ICenter Freq 2.480000000 GHz #Avg Type: RMS TRACE[1[23456 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10/10 TYPE| M Wbt
IFGain:Low #Atten; 30 dB perF PRPPP
Ref Offset 7.01 dB Mkr1 2.479 830 25 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -1.549 dBm
Log
CenterFreq
100 2.480000000 GHz
1 |
0.0o . [ ]
I e L LN StartFreq
-100 D™ [, 2.479000000 GHz

it / \\“ s Stop Freq
/ \ 2.481000000 GHz

-30.0 jf{, “Lml

) ™) CF Step

-40.0

200.000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

il RL RF 500 AC SENSE:PULSE ALIGH AUTO 02:01:07 PMDec 14, 2017 F
Icenter Freq 12.515000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —»~ 1tig:Free Run Avg|Hold: 2M0 THPE |IM Wbttt
IFGainlow  #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 23.377 GHz
10 dBidiv  Ref 20.00 dBm -45.495 dBm
fLog
CenterFreq
oo 12515000000 GHz
oo 1
StartFreq
o 30.000000 MHz
it s Stop Freq
25.,000000000 GHz
200
-40.0 9—] CF Step
2.497000000 GHz
Auto Man
500 '
o0 Freq Offset
0Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG STATUS
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RF Conducted Spurious Emissions_3DH5_ 2402

Agilent Spectrum Analyzer - Swept SA

|l RL RF Soq  AaC SENSE:PULESE] ALIGN AUTO 02:03:15PMDec 14, 2017
Icenter Freq 2.402000000 GHz #Bvg Type: RMS mACE[123455 | | reduency
PNO: Wide —— 1rig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB verfP P RFFP
ot Offeet 701 dB Mkr1 2.402 160 75 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm -1.649 dBm
Log
CenterFreq
oo 2.402000000 GHz
1
0.0o
MW\M’\ StartFreq
100 N il e 2.401000000 GHz
i =
200 ﬂ/ \'\ i
StopFreq
/ \‘\ 2403000000 GHz
-30.0 ”/ b\\
; PRI My CF Step
L v 200.000 kHz
Auto Man
-50.0
a0 Freq Offset
0Hz
-70.0
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

il RL RF 500 AC SENSE:PULSE ALIGH AUTO 02:03:28 PMDec 14, 2017 F
Icenter Freq 12.515000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —»~ 1tig:Free Run Avg|Hold: 2M0 THPE |IM Wbttt
IFGainlow  #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 22.534 GHz
10 dBidiv  Ref 20.00 dBm -45.308 dBm
fLog
Center Freq
oo 12515000000 GHz
0.o0
1 StartFreq
o 30.000000 MHz
it = Stop Freq
25.,000000000 GHz
300
400 2 CF Step
2.497000000 GHz
Auto Man
500
o0 Freq Offset
0Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG STATUS
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RF Conducted Spurious Emissions_3DH5_ 2441

Agilent Spectrum Analyzer - Swept SA

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

|l RL RF S0%  AC SENSE:PULESE] ALIGN AUTO 02:05:19 PMDec 14, 2017
ICenter Freq 2.441000000 GHz #lAvg Type: RM3 TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB cerlP FRFPRP
Ref Offset 7.01 dB MKr1 2.441 058 75 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -2.094 dBm
Log
Center Freq
10 2.441000000 GHz
1
0.0o M
At i StartFreq
100 e WWM 2.440000000 GHz
. ]
-0 .r"/ ‘L"\\\\ 22 TiEm|
Stop Freq
/ \\L 2.442000000 GHz
-30.0 / K\V
g e S CF Step
' 200.000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.441000 GHz Span 2.000 MHz

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

il RL RF 500 AC SENSE:PULSE ALIGH AUTO 02:05:32 PMDec 14, 2017 F
Icenter Freq 12.515000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —»~ 1tig:Free Run Avg|Hold: 2M0 THPE |IM Wbttt
IFGainlow  #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 23.914 GHz
10 dBidiv  Ref 20.00 dBm -44.770 dBm
fLog
CenterFreq
oo 12515000000 GHz
oo 1
StartFreq
o 30.000000 MHz
-QD D - 22 LTI TIC| Stop Freq
25.,000000000 GHz
200
400 2 CF Step
2.497000000 GHz
Auto Man
500 '
o0 Freq Offset
0Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG STATUS
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RF Conducted Spurious Emissions_3DH5_ 2480

Agilent Spectrum Analyzer - Swept SA

i RL RF S0 AC SENSE:PULSE ALIGM AUTO 02;07:07 PMDec 14, 2017
|Center Freq 2.480000000 GHz #Avg Type: RMS TRACE[1 2345 & Frequency
PNO: Wide —=— 1tig: Free Run Avg|Hold: 10110 T PE M birifohohéeh
IFGain:Low #Atten: 30 dB ceTfP PRRP P
Ref Offset 7.01 dB Mkr1 2.480 157 25 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -1.422 dBm
fLog
CenterFreq
1.0 2480000000 GHz
1
" m{vbfg; [ siartrrea
W StartFreq
00 P et \"'""“"’“"W\n, 2.479000000 GHz
A )
00 ’ . et Stop Freq
/ \ 2.481000000 GHz
-30.0 jjv .\\'
p g PR [ttt CF Step
' 200.000 kHz
Auto Man
-50.0
0.0 Freq Offset
0Hz
-70.0
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

i RL RF S0Q  AC SENSEPULSE ALIGHN AUTO 02:07:20 PMDec 14, 2017 F
Icenter Freq 12.515000000 GHz | #Avg Type: RMS TRACE[123 45 6 requency
PNO: Fast —»— Ttig:Free Run Avg[Held: 210 TYPE | Yk
IFGainlow  #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 23.496 GHz
10dBidiv  Ref 20.00 dBm -45.203 dBm
fLog
Center Freq
10,0 12515000000 GHz
Q.00
1 StartFreq
00 30.000000 MHz
=0 e Stop Freq
25,000000000 GHz
-30.0
00 5| CF Step
’ 2497000000 GHz
Auto Man
-50.0
o0 Freq Offset
0Hz
-700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG STATUS
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9.Restrict-band band-edge measurements

Jgj; Hopping | Freq. IE) doE\gNn?]r Gain ?:Z)le[g? [ dBuEV/m] Detector [ déLT/i/tm] Verdict
DH5 Off 2310.0 -44.64 2 0 52.61 PEAK 74 PASS
DH5 Off 2310.0 -55.21 2 0 42.05 AV 54 PASS
DH5 Off 2390.0 -41.16 2 0 56.10 PEAK 74 PASS
DH5 Off 2390.0 [ -54.94 2 0 42.32 AV 54 PASS
DH5 Off 2483.5 -43.79 2 0 53.47 PEAK 74 PASS
DH5 Off 2483.5 -54.65 2 0 42.61 AV 54 PASS
DH5 Off 2500.0 [ -44.66 2 0 52.60 PEAK 74 PASS
DH5 Off 2500.0 [ -54.59 2 0 42.67 AV 54 PASS
2DH5 Off 2310.0 [ -45.23 2 0 52.03 PEAK 74 PASS
2DH5 Off 2310.0( -55.16 2 0 42.10 AV 54 PASS
2DH5 Off 2390.0 [ -44.38 2 0 52.88 PEAK 74 PASS
2DH5 Off 2390.0 [ -54.96 2 0 42.30 AV 54 PASS
2DH5 Off 2483.5( -43.70 2 0 53.56 PEAK 74 PASS
2DH5 Off 2483.5 -54.63 2 0 42.63 AV 54 PASS
2DH5 Off 2500.0 [ -43.57 2 0 53.69 PEAK 74 PASS
2DH5 Off 2500.0 [ -54.59 2 0 42.67 AV 54 PASS
3DH5 Off 2310.0 -44.16 2 0 53.10 PEAK 74 PASS
3DH5 Off 2310.0 -55.21 2 0 42.05 AV 54 PASS
3DH5 Off 2390.0 [ -45.95 2 0 51.31 PEAK 74 PASS
3DH5 Off 2390.0 [ -54.99 2 0 42.27 AV 54 PASS
3DH5 Off 2483.5( -43.95 2 0 53.31 PEAK 74 PASS
3DH5 Off 2483.5( -54.61 2 0 42.65 AV 54 PASS
3DH5 Off 2500.0 [ -44.06 2 0 53.20 PEAK 74 PASS
3DH5 Off 2500.0 [ -54.60 2 0 42.66 AV 54 PASS
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Restrict-band band-edge measurements 2402 PEAK

Agilent Spectrum Analyzer - Swept SA

i RL RF 08 AC SENSE:PLULSE ALIGH AUTO 015121 PMDec 14, 2017
ICenter Freq 2.352000000 GHz | Avg Type: Log-Pwr WacE[123456|  reduency
PNO: Fast —»— 1rig: Free Run Avg|Held: 10110 TYPE |V iy
IFGain:Low #Atten: 30 dB vet|F FRFPPE
Auto Tune,
Ref Offset 7.01 dB Mkr3 2.390 000 GHz
10 dBidiv Ref 20.00 dBm -41.157 dBm
og
100 <} Center Freq
0.00 /\ 2.352000000 GHz
0.0 ]
=200
’ StartFreq
=500 5 .3 ] 2.300000000 GHz
.4U_U‘_.“‘\M L okl N T T ol ol |‘.mww
-A0.0
0 Stop Freq
2.404000000 GHz
700
Start 2.30000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 10.400000 MHz
MKR MODE| TRC SCL X Y FUMCTION FUMCTION WIDTH FUNCTIOM “WALUE A M Man
1 IR 2,401 985 GHz 0146 dBm| |
pd N | [ fF|  2310000GHz|  44643dBm| |
[ f ] 2.390 000 GHz 41.157dBm| | Freq Offset
]
— 1 0Hz
I

STATUS

Agilent Spectrum Analyzer - Swept SA

il RL RF 500 AC SENSE:PULSE ALIGH AUTO 01:51:32 PMDec 14, 2017
ICenter Freq 2.352000000 GHz Avg Type: Log-Pwr macE[l23456|  freduency
PNO: Fast —— 1rig:Free Run Avg|Held: 1110 TYPE| I bl
IFGainlow  #Atten: 30 dB verfP PPPPP
e Ofeet01 dB MKr3 2.390 000 GHZ Auto Tune
10daidv _Ref 20.00 dBm -54.937 dBm
100 Center Freq
0.00 3 2.352000000 GHz
-10.0
-20.0 f\
[ \ StartFreq
=00 2300000000 GH
( . z|
-40.0 /
00 2 ‘3 5
0 Stop Freq
2.404000000 GHz
-70.0
Start 2.30000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 8.109 s (8001 pts) 10.400000 MHz
MKR MODE TRC| SCL A Y FUNCTION FUNCTION WIDTH FUNCTIOM VALUE A m Man
@ N[ [f]  3402011GHz|  -11.802 dBm|
| N |
N | Freq Offset
0 Hz

= OO~ b Dy

N o

=
w
o

STATUS
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Restrict-band band-edge measurements 2480 PEAK

Agilent Spectrum lrldlyzer Swepl SA

i RL o0& ALIGN AUTO 01:55:12 PMDec 14, 2017

ICenter Freq 2 489000000 GHz Avg Type: Log-Pwr mACE[12345¢5 | | reduency
PNO: Fast —— 1rg:Free Run Avg|Hoeld: 10/10 TYPE| I b
IFGainlow  #Atten:30 dB verfP PPPPF
o OMect101 dB MKr3 2.500 000 00 GHz][ ~ AweTure
10 Bidiv_Ref 20.00 dBm -44.660 dBm
1n0 Center Freq
0.00 / 2.489000000 GHz
-10.0 / \
-0 / \ StartFreq
-30.0
\ /\2 3 2.478000000 GHz|
-4n0 Y S T L " el RN T I Y|
v ™
-50.0
0 Stop Freq
2500000000 GHz|
70
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz
MKR MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTIOM VALUE M Man
III--_—_
| 248350000GHz{ 43786dBm| | | ]
| 250000000GHz| -A4660¢Bm| | | | Freq Offset
I I 0 Hz

= OW o ~3 g B

A

=
@
[}

STATUS

Agilent Spectrum lrldlyzer Swepl SA

| RL o0& ALIGN AUTO 01:55:24 PMDec 14, 2017

ICenter Freq 2 489000000 GHz Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast —»— Ttig:Free Run Avg|Held: 510 THPE | bt
IFGainLow  #Atten: 30 dB perfP PPP PP
e OMect1 01 dB MKr3 2.500 000 00 GHz][ ~ AweTure
0Bl _Ref 20.00 dBm -54.592 dBm
100 Center Freq
0.0 1 2.489000000 GHz
-10.0 /<_\\
e / \ StartFreq
<00 / \ 2.478000000 GHz
00
\ 2 3
-50.0
© Stop Freq
2500000000 GHz
70
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 1.716 s (8001 pts) 2.200000 MHz
MKR MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTIOM WALUE M Man
N _—_
| 248350000GHz{ 54647dBm| | | ]
| 250000000GHz| 54592¢Bm| | | | Freq Offset
I R 0 Hz

= OWo~R 0

A Y

MSG
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Restrict-band band-edge measurements 2402 PEAK

Agilent Spectrum lrldlyzer Swepl SA

i RL 500 SENSE:PULSE ALIGN AUTO 01:57:34 PMDec 14, 2017
ICenter Freq 2 357000000 GHz Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast —»— Ttig:Free Run Avg|Held: 10110 THPE |4 Wbl
IFGain:Low  #Atten: 30 dB perfP PPPP P
Auto Tune
Ref Offset 7.01 dB MKkr3 2.390 000 GHz
10 Bidiv_Ref 20.00 dBm -44.378 dBm
100 1 Center Freq
0.00 /y\ 2357000000 GHz
-100 [
200
! StartFreq
500 2310000000 GHz
400 2 gs ]
b " b | T ol | SR PR e PP, (TR ‘J
-50.0
- StopFreq
o 2.404000000 GHz
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (3001 pts) 9.400000 MHz|
MKR MODE TRC SCL FUMNCTION FUMCTION WIDTH FUMCTIONVALUE M Man
1 I 2 401 897 GHz A 253 8Bm [ [ ]
2.310 000 GHz 45231dBm| [ [ ]
| 2390000GHz|  44378dBm| | | ] Freq Offset
I A R 0 Hz

= OW o ~3 g B

A

=
@
[}

STATUS

Agilent Spectrum lrldlyzer Swepl SA

| RL o0& ALIGN AUTO 01:57:46 PMDec 14, 2017

ICenter Freq 2 357000000 GHz Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast —»— Ttig:Free Run Avg|Held: 1110 THPE | bt
IFGainLow  #Atten: 30 dB perfP PPP PP
et Ofect 01 d MKr3 2.390 000 GHz|| ~ AutoTune
10 gB.fdiv Ref 20.00 dBm -54.959 dBm
100 Center Freq
0.0 2.357000000 GHz
-10.0 q
g fa)
e / \ StartFreq
<00 2.310000000 GHz
| :
00 )
v ’3 >
00 Stop Freq
2.404000000 GHz
70
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 7.330 s (8001 pts) 9.400000 MHz
MKR MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTIOM WALUE M Man
N _—_
| 2310000GHz{ 55162dBm| | | ]
| 2300000GHz| 54959¢Bm| | | | Freq Offset
I R 0 Hz

= OWo~R 0

A Y

MSG
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Restrict-band band-edge measurements 2480 PEAK

Agilent Spectrum lrldlyzer Swepl SA

i RL 508 SENSE:PULSE ALIGN AUTO 02:01:24 PMDec 14, 2017
[center Freq 2 489000000 GHz Avg Type: Log-Pwr TRECE[1 2345 6 Frequency
PNO: Fast —— 1tig:Free Run Avg|Held: 10110 TYPE I i
IFGain:Low #Atten: 30 dB pET|P PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr3 2.500 000 00 GHz
1L%gB.fdiv Ref 20.00 dBm -43.570 dBm

100 < T Center Freq

0.00 2.489000000 GHz
200 / \

/ \ StartFreq
2 3]| 2478000000 GHz

-30.0

-40.0

ok PRI MR} Ly Ul g bl ™ T TR S L o
Ll y

-50.0

- Stop Freq
2500000000 GHz
70
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (3001 pts)|| 2200000 MHz
MKR MODE| TRC SCL FUNCTION FUNCTION WIDTH FUMCTION WALUE A M Man
III--__—
| 248350000GHz|  43702¢Bm| [ [ ]
| 250000000GHz| 43570dBm| | | @@ | Freq Offset
- ] 0 Hz

= OW o ~3 g B

A

=
@
[}

STATUS

Agilent Spectrum lrldlyzer Swepl SA

i RL 508 SENSE:PULSE ALIGN AUTO 02:01:36 PMDec 14, 2017
ICenter Freq 2 489000000 GHz Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast —»— Ttig:Free Run Avg|Held: 510 THPE | bt
IFGainLow  #Atten: 30 dB perfP PPP PP
e OMect1 01 dB MKr3 2.500 000 00 GHz][ ~ AweTure
10 gB.fdiv Ref 20.00 dBm -54.592 dBm
100 Center Freq
0.0 2.489000000 GHz
-10.0 1 I—
200 Pl N
/ \ StartFreq
<00 7 Y 2.478000000 GHz
00
\ 2 3
-50.0
© Stop Freq
2500000000 GHz
70
Start 2.47300 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 1.716 s (8001 pts) 2.200000 MHz
MKR MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTIOM WALUE M Man
N _—_
| 248350000GHz{ 54630dBm| | | ]
| 250000000GHz| 54592¢Bm| | | | Freq Offset
I R 0 Hz

= OWo~R 0

A Y

MSG STATUS
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Restrict-band band-edge measurements 2402 PEAK

Agilent Spectrum Analyzer - Swept SA

] RL RF S0Q AC SEMSE:PULEE ALIGN AUTO 02:03:45PMDec 14, 2017

|[Center Freq 2.357000000 GHz | Avg Type: Log-Pur il o oass|  Frequency
PNO: Fast —+— 1rig:Free Run Avg|Hold: 10110 TVRE |V i
IFGain:Low #Atten: 30 dB ETPPPPP P
Ref Offset 7.01 dB Mkr3 2.390 000 GHz Auto Tune
1L%SBIdiv Ref 20.00 dBm -45.951 dBm
o Center Freq

0.0o

-10.0 {

2.357000000 GHz

0 f StartFreq
R ) I 2310000000 GHz
-40.0 *3
W‘ N TP A P 'MWJ'J"“ b M
-50.0
500 Stop Freq
2.404000000 GHz
-70.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
MKR MODE TRC SCL. ® Y FUMCTION FUMCTION WIDTH FUMCTION VaLUE A m Man
@ N | [f] = 24020%6GHz|  050dBm| [ | ]
)l N | | 2310000GHz[ 44157dBm[ [ [ |
| N | |  2390000GHz| 46981dBm| [ [ | Freq Offset
g I E E R B 0 Hz
6
7
8
9
10
1 I A A A R
<
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

il RL RF 505 AC SENSE:PULSE ALIGH AUTO 02:03:57 PMDec 14, 2017
ICenter Freq 2.357000000 GHz Avg Type: Log-Pwr w2345 |  [reduency
PNO: Fast —»— Ttig:Free Run Avg|Held: 1110 THPE I Wbl
IFGainLow  #Atten: 30 dB verfP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr3 2.390 000 GHz
10 dBidiv Ref 20.00 dBm -54.988 dBm
og
100 Center Freq
0.00 2.357000000 GHz
-10.0 q
fal
/ \ StartFreq
( 2.310000000 GHz
2 3 }
. d -’
Stop Freq
2.404000000 GHz
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 7.330 s (3001 pts) 9.400000 MHz
MKR MODE TRC| SCL A Y FUNCTION FUNCTION WIDTH FUNCTIOM VALUE A m Man
gl N | [ f] 2402026 GHz|  -15.152 dBm|
Freq Offset
0 Hz

= 0O~ L8]

Ao

=
w
]
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Restrict-band band-edge measurements 2480 PEAK

Agilent Spectrum Analyzer - Swept SA

il RL RF S04 AC SEMSE:PULSE ALIGN AUTO 02:07:37 PMDec 14, 2017
|Center Freq 2.489000000 GHz | Avg Type: Log-Pur TacE[122456 Frequency

PNO: Fast —— Ttig:Free Run Avg|Held: 10110 THPE |V ikt

IFGain:Low #Atten: 30 dB ceTP PPPP R
Auto Tune

Ref Offset 7.01 dB Mkr3 2.500 000 00 GHz

10 dBidiv__Ref 20.00 dBm -44.056 dBm

og

100 CenterFreq
000 2.489000000 GHz

P VAN
-200/ \

\ StartFreq
3]| 2478000000 GHz

=300 2
-40.0 £y

L u&;/‘:u Lo N APt b A P P

-A0.0
oo Stop Freq
2500000000 GHz

700
Start 2.47300 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz
MER| MODE TRC SCL A ¥ FUNCTIOMN FUNCTION WIDTH FUNCTION V&LUE A M Man

N[

Freq Offset
0 Hz

=
@
2]
@
B
3
=
&

Restrict-band band-edge measurements_2480_AV

RF S0 AC SENSEPULSE] ALIGNAUTO 02:07:49 PMDec 14, 2017
[Center Freq 2.489000000 GHz Avg Type: Log-Pwr TRACE[15345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 5/10 THPE | bbbl
IFGain:Low #Atten: 30 dB cerfP PPPPP
of Offet 701 dB MKr3 2.500 000 00 GHZ Auto Tune
10 dBidiv__Ref 20.00 dBm -54.599 dBm
og
0.0 Center Freq
0.00 2.489000000 GHz
-10.0 !
- il N
w0 / \\ StartFreq
08 7 5 2.478000000 GHz
-40.0
\ 2 3
-50.0
&00 Stop Freq
2.500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHZ CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 1.716 s (3001 pts) 2.200000 MHz

Auto Man

MKR| MODE| TRC| SCL FUNCTION FUMCTION /IDTH FUNCTIONYALUE

® \s
0 N[ [f 2.480 054 256 GHz 14856dBm| [ [ |
[ N | 2.483 500 00 GHz B54609dBm| |

2
| 250000000GHz| 54699dBm| [ | ] Freq Offset
4 I N
5 0Hz
6
7
8
9
10
11 L |
<
MSG STATUS




